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Test Report Declare

Applicant XGIMI Technology Co., Ltd

Address Building No.4, Zone A, No.1129, Shijicheng Road, Chengdu
High-tech Zone, Sichuan Pilot Free Trade Zone, China

Equipment under Test Projector

Model No. XKO3T, XK04T

Trade Mark XGIMI

Manufacturer XGIMI Technology Co., Ltd

Address Building No.4, Zone A, No.1129, Shijicheng Road, Chengdu

High-tech Zone, Sichuan Pilot Free Trade Zone, China

Test Standard Used:

FCC Rules and Regulations Part 15 Subpart E, RSS-247 Issue 2 February 2017.
Test procedure used: ANSI C63.10:2013, 789033 D02 General U-NII Test Procedures New
Rules v02r01, 662911 D01 Multiple Transmitter Output v02r01, RSS-Gen Issue 5 April 2018

We Declare:

The equipment described above is tested by Dongguan Dongdian Testing Service Co., Ltd. and in

the configuration tested the equipment complied with the standards specified above. The test

results are contained in this test report and Dongguan Dongdian Testing Service Co., Ltd. is

assumed of full responsibility for the accuracy and completeness of these tests.

After test and evaluation, our opinion is that the equipment provided for test compliance
with the requirement of the above FCC&ISED standards.

Report No.: DDT-R22122619-2E10

Date of Receipt: |Dec. 26, 2022 Date of Test: [Dec. 26, 2022~ Feb. 15, 2023

Prepared By:

JM@ Hmnj

nnnnnnnnnnnnnnn

\

Jacky Huang/Engineer Damon Hu/EME Manager

Note: This report applies to above tested sample only. This report shall not be reproduced in

parts without written approval of Dongguan Dongdian Testing Service Co., Ltd.
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1. Summary of Test Results

The EUT have been tested according to the applicable standards as referenced below.

Description of Test Item

Standard

Results

6/26db Bandwidth and 99% Bandwidth

FCC 15.407 (e)
RSS-247 Clause 6.2

Pass

Maximum Conducted Output Power

FCC 15.407 (a)
RSS-247 Clause 6.2

Pass

Power Spectral Density

FCC 15.407 (a)
RSS-247 Clause 6.2

Pass

Frequency Stability Measurement

FCC 15.407 (g)
RSS-247 Clause 6.2
RSS-GEN Clause 8.9

Pass

Emissions in restricted frequency bands

FCC 15.407 (a)
FCC 15.209
FCC 15.205

RSS-247 Clause 6.2
RSS-GEN Clause 8.9

Pass

Band Edge Compliance

FCC 15.407 (a)
FCC 15.209
FCC 15.205

RSS-247 Clause 6.2
RSS-GEN Clause 8.9

Pass

Power Line Conducted Emission

FCC 15.207
RSS-GEN Clause 8.8

Pass

Antenna requirement

FCC 15.203
RSS-GEN Clause 8.3

Pass

Dynamic Frequency Selection

FCC 15.407 (h)
RSS-247 Clause 6.3

Pass
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2. General test information

2.1. Description of EUT

EUT* Name

. |Projector

Model Number

:|XKO3T, XK04T

Model Differences

XKO3T and XKO04T are mainly in appearance (XK04T with TOF
camera), resolution (XKO3T is 720P, XK04T is 1080P), optical
machine, driver plate, hardware version and main plate material
number are different, other places and wireless parts are completely

:|consistent. According exploratory explorer test, the difference

between the two models only affects Emissions in restricted
frequency bands and Power Line Conducted Emission, so only
these two items were tested on both models, the rest of the items
tested only the worse model XK03T.

EUT function description

: |Please reference user manual of this device

Power Supply

:|DC 20V from external switching power supply

Radio Technology

:|IEEE 802.11a/n/ac

Operation frequency

IEEE 802.11a: 5180MHz-5240MHz, 5260MHz-5320MHz,
5500MHz-5700MHz, 5745MHz-5825MHz

IEEE 802.11n HT20: 5180MHz-5240MHz, 5260MHz-5320MHz,
5500MHz-5700MHz, 5745MHz-5825MHz

IEEE 802.11n HT40: 5190MHz-5230MHz, 5270MHz-5310MHz,

.|5510MHz-5670MHz, 5755MHz-5755MHz
"|IEEE 802.11ac VHT20: 5180MHz-5240MHz,

5260MHz-5320MHz,5500MHz-5700MHz, 5745MHz-5825MHz
IEEE 802.11ac VHT40: 5190MHz-5230MHz, 5270MHz-5310MHz,
5510MHz-5670MHz, 5755MHz-5755MHz

IEEE 802.11ac VHT80: 5210MHz, 5290MHz, 5530MHz,5610MHz,
5775MHz

Modulation

IEEE 802.11a: OFDM (64QAM, 16QAM, QPSK, BPSK)
IEEE 802.11n HT20, HT40: OFDM (64QAM, 16QAM, QPSK, BPSK)

|IEEE 802.11ac VHT20, VHT40, VHT80: OFDM (256QAM, 64QAM,

16QAM, QPSK, BPSK)

Transmitter rate

IEEE 802.11a: up to 54 Mbps
IEEE 802.11n HT20: up to 144.4 Mbps

.|[IEEE 802.11n HT40: up to 300 Mbps
"|IEEE 802.11ac VHT20: up to 173.4 Mbps

IEEE 802.11ac VHTA40: up to 400 Mbps
IEEE 802.11ac VHTS80: up to 866.6 Mbps

Antenna Type

.|Antenna 1: FPC antenna, Maximum PK gain: 3.4 dBi
"|Antenna 2: FPC antenna, Maximum PK gain: 3.7 dBi

Sample Number

S22122619-09 for conducted, S22122619-17 and S22122619-18 for

: radiated

Note 1: EUT is the ab. of equipment under test.
Note 2: Band 5600-5650MHz will be disabled when shipped to Canada.

Note 3: EUT does not support beamforming.

Note 4: EUT does not support simultaneous transmission of 2.4G WIFI and 5G WIFI.
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Antenna information

Antl gain Ant2 gain Directional gain
IEEE 802.11a 3.4 3.7 /
IEEE 802.11n HT20 3.4 3.7 3.55
IEEE 802.11n HT40 3.4 3.7 3.55
IEEE 802.11ac VHT20 3.4 3.7 3.55
IEEE 802.11ac VHT40 3.4 3.7 3.55
IEEE 802.11ac VHT80 3.4 3.7 3.55

Note: Directional gain = 10 log[(10G1 /10 + 10G2 /10 + ... + 10GN /10)/NANT] dBi. The output
signals of EUT are considered completely uncorrelated according to KDB 662911 D01, part F.

Channel information

IEEE 802.11a

IEEE 802.11n (HT20) :EEE 28;112;?\}_:10')40) IEEE 802.11ac (VHT80)

IEEE 802.11ac (VHT20)

UNII-1
CH Frz\(jlllj_lezr;cy CH Fr?h(jlllj_'ezr;cy CH Fr?h(jll:'ezr)\cy
36 5180 38 5190 42 5210
40 5200 46 5230 / /
44 5220 / / / /
48 5240 / / / /

UNII-2A
52 5260 54 5270 58 5290
56 5280 62 5310 /
60 5300 / / / /
64 5320 / / / /

UNII-2C
100 5500 102 5510 106 5530
104 5520 110 5550 122 5610
108 5540 118 5590 / /
112 5560 126 5630 / /
116 5580 134 5670 / /
120 5600 / / / /
124 5620 / / / /
128 5640 / / / /
132 5660 / / / /
134 5680 / / / /
140 5700 / / / /

UNII-3
149 5745 151 5755 155 5725
153 5765 159 5795 / /
157 5785 / / / /
161 5805 / / / /
165 5825 / / / /
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2.2. Accessories of EUT

As§|stant Manufacturer Model number | Serial No. Other
equipment
. Input: 100-240V~, 50/60Hz,
Switching HLL;EZ?;’ degt'f:;” S065ARU200 A 1.8A MAX
power supply C Lu q 0325 Output: 5V/3A, 9V/3A, 12V/3A,
e 15V/3A, 20V/3.25A
Remote N/A N/A N/A N/A

2.3. Assistant equipment used for test

Assistant equipment

Manufacturer

Model number

EMC Compliance

SN

N/A

N/A

N/A

N/A

N/A

2.4. Block diagram of EUT configuration for test

EUT

]

Test software: WCN Combo Tool

Adapter

I—AC mains

The test software was used to control EUT work in Continuous Tx mode, and select test channel,

wireless mode as below table.

The pathloss of external cable: 2 dB (According to the manufacturer's claims).

Tested mode, channel, and data rate information

Setting Tx data rate (Mpbs Frequenc

MIERE Powger (see NE)teF; : CUEWT= (I\C/IIHz) ’
1E 6 Low: CH36 5180
1E 6 Middle: CH40 5200
1E 6 High: CH48 5240
1E 6 Low: CH52 5260
1E 6 Middle: CH56 5280
IEEE 1E 6 High: CH64 5320
802.11a 1E 6 Low: CH100 5500
1E 6 Middle: CH116 5580
1E 6 High: CH140 5700
1C 6 Low: CH149 5745
1C 6 Middle: CH157 5785
1C 6 High: CH165 5825
16 MCS 8 Low: CH36 5180
16 MCS 8 Middle: CH40 5200
8(')';'_51'51” 16 MCS 8 High: CH48 5240
HT20 16 MCS 8 Low: CH52 5260
16 MCS 8 Middle: CH56 5280
16 MCS 8 High: CH64 5320
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16 MCS 8 Low: CH100 5500

16 MCS 8 Middle: CH116 5580

16 MCS 8 High: CH140 5700

1C MCS 8 Low: CH149 5745

1C MCS 8 Middle: CH157 5785

1C MCS 8 High: CH165 5825

16 MCS 8 Low: CH38 5190

16 MCS 8 Middle: CH46 5230

16 MCS 8 High: CH54 5270

IEEE 16 MCS 8 Low: CH62 5310
802.11n 16 MCS 8 Middle: CH102 5510
HT40 16 MCS 8 High: CH110 5550
16 MCS 8 Low: CH134 5670

1C MCS 8 Middle: CH151 5755

1C MCS 8 High: CH159 5795

16 MCS 0 Low: CH36 5180

16 MCS 0 Middle: CH40 5200

16 MCS 0 High: CH48 5240

16 MCS 0 Low: CH52 5260

16 MCS 0 Middle: CH56 5280

. OIZEEEac 16 MCS 0 High: CH64 5320
VHT20 16 MCS 0 Low: CH100 5500
16 MCS 0 Middle: CH116 5580

16 MCS 0 High: CH140 5700

1C MCS 0 Low: CH149 5745

1C MCS 0 Middle: CH157 5785

1C MCS 0 High: CH165 5825

16 MCS 0 Low: CH38 5190

16 MCS 0 Middle: CH46 5230

16 MCS 0 High: CH54 5270

IEEE 16 MCS 0 Low: CH62 5310
802.11ac 16 MCS 0 Middle: CH102 5510
VHT40 16 MCS 0 High: CH110 5550
16 MCS 0 Low: CH134 5670

1C MCS 0 Middle: CH151 5755

1C MCS 0 High: CH159 5795

16 MCS 0 CHA42 5210

IEEE 16 MCS 0 CH58 5290
802.11ac 16 MCS 0 CH106 5530
VHT80 16 MCS 0 CH122 5610
1C MCS 0 CH155 5775

Note: According exploratory test, EUT will have maximum output power in those data rate, so
those data rate were used for all test.

2.5. Deviations of test standard

No Deviation.
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2.6. Test environment conditions

During the measurement the environmental conditions were within the listed ranges:

Temperature range: +15 ‘C to +35 C
Humidity range: 20% to 75%
Pressure range: 86 kPa to 106 kPa

2.7. Test laboratory

Dongguan Dongdian Testing Service Co., Ltd.

Add.: No. 17, Zongbu Road 2, Songshan Lake Sci&Tech, Industry Park, Dongguan City,
Guangdong Province, China, 523808

Tel.: +86-0769-38826678, http://www.dgddt.com, Email: ddt@dgddt.com

CNAS Accreditation No. L6451; A2LA Accreditation Number: 3870.01

FCC Designation Number: CN1182, Test Firm Registration Number: 540522

Innovation, Science and Economic Development Canada Site Registration Number: 10288A
Conformity Assessment Body identifier: CN0048

VCCI facility registration number: C-20087, T-20088, R-20123, R-20155, G-20118

2.8. Measurement uncertainty

Test ltem Uncertainty
Bandwidth 1.1%
Peak Output Power (Conducted) (Spectrum 0.86 dB (10 MHz < f < 3.6 GHz);
Analyzer) 1.38 dB (3.6 GHz = f <8 GH2)
Peak Output Power (Conducted) (Power Sensor) 0.74 dB

0.74 dB (10 MHz < f < 3.6 GHz);

Power Spectral Density 1.38 dB (3.6 GHz < < 8 GH2)

6.7 x 108 (Antenna couple method)

BRI 5.5 x 108 (Conducted method)

0.86 dB (10 MHz < f < 3.6 GH2);

Conducted Spurious Emissions 1.40 dB (3.6 GHz = f <8 GHz)
1.66 dB (8 GHz< f < 26.5 GHz)
Uncertainty for Radio Frequency (RBW<20 Khz) 3x108
Temperature 04°C
Humidity 2%
Uncertainty for Radiation Emission Test
(9khz -30 Mhz) > ub
Uncertainty for Radiation Emission Test 4.70 dB (Antenna Polarize: V)
(30 Mhz-1 Ghz) 4.84 dB (Antenna Polarize: H)
4.10 dB (1-6 GHz)
Uncertainty for Radiation Emission Test 4.40 dB (6 GHz-18 GH2z)
(1 Ghz-40 Ghz) 3.54 dB (18 GHz-26 GHz)

4.30 dB (26 GHz-40 GHz)

Uncertainty for Power Line Conduction Emission

Tost 3.32 dB (150 kHz-30 MHz)

Note:
This uncertainty represents an expanded uncertainty expressed at approximately the 95%
confidence level using a coverage factor of k=2.
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3. Equipment Used During Test

Equipment Manufacturer |Model No. Serial No. Last Cal. S
Interval
XIRF Connected Test (Tonscend RF Measurement System 4%#)
MXA Signal Analyzer |Agilent N9020A MY49100362 Aug. 26, 2022 |1 Year
SehCCE = DU P FSV3044 101173 Apr. 13, 2022 |1 Year
analyzer
e s Ul Y e CMW500 120259 May 26, 2022 |1 Year
Communication tester
MXG Vector Signal _ |5 ijent N5182B MY59100192 May 18, 2022 |1 Year
Generator
MRS Agilent E8267D US49060192 Sep. 28, 2022 |1 Year
Generator
RF Control Unit Tonscend JS0806-2 2118060485 May 28, 2022 |1 Year
Temp&Humi
ZHIXIANG ZXGDJS-150L |ZX170110-A May 26, 2022 |1 Year
Programmable
Test Software JS Tonscend [JS1120-3 Ver.2.6.88.0346 N/A N/A
XRadiation 3#chamber
EMI Test Receiver R&S ESU 100472 May 18, 2022 |1 Year
Spectrum analyzer  [Agilent E4447A MY50180031 May 18, 2022 |1 Year
Active Loop antenna |Schwarzbeck |FMZB-1519 1519-038 Sep. 29, 2022 (1 Year
Trilog Broadband  \g o, o rsbeck [VULB 9163 01429 Jul. 22,2022 |1 Year
Antenna
Double Ridged Horn ¢ - 7heck [BBHA 9120 D [02468 Sep. 29, 2022 |1 Year
Antenna
Broad Band Hom |\ o beck [BBHA 9170 [790 May 06, 2022 |1 Year
Antenna
Pre-amplifier CR:OM_POWE PAM-118A 18040084 Aug. 17, 2022 |1 Year
Pre-amplifier EOM'POWE PAM-840A 461369 Apr. 11, 2022 |1 Year
W23.02 4.5M+8M+1.5M+1.
RE Cable N/A CP1-X2 + 5M Aug.17, 2022 |1 Year
Yuhu JCTB810-NJ-N
RF Cable Technology  |J-9M 21123964 May 19, 2022 |1 Year
Yuhu ZT26S-SMAJ-S
RF Cable Technology ~ [MAJ-1M 21073466 Aug.17, 2022 (1 Year
Test software Tonscend JS32-RE VvV 5.0.0.1 N/A N/A
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XPower Line Conducted Emissions Test 1#

Test Receiver R&S ESCI 100551 Aug. 26, 2022 |1 Year
LISN 1 R&S ENV216 101109 Aug. 26, 2022 |1 Year
LISN 2 R&S ESH2-Z5 100309 Aug. 26, 2022 |1 Year
Pulse Limiter R&S ESH3-z22 101242 Aug. 26, 2022 |1 Year
CE Cable 1 HUBSER N/A W10.01 Aug. 26, 2022 |1 Year
Test software Audix E3 V 6.11111b N/A N/A
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4. 26dB Bandwidth

4.1. Block diagram of test setup

Control o lEllJT
Computer onire Tonscend RF Measurement
Port(s)
Antenna system
(Spectrum/SG/RF auto
Pori(s) .
control unit)
Power Power
SUPDW Port
4.2. Limits
FCC Partl5, Subpart E/ RSS-247
Test ltem Limit Freq“a'}li'yzfange
i _4 5150 - 5250
S 5250 - 5350

26 dB Bandwidth

For FCC: 5470 - 5725
For IC: 5470 - 5600
5650 - 5725

4.3. Test procedure

Connect EUT’s antenna output to spectrum analyzer by RF cable.

Center Frequency The center frequency of the channel under test
Detector Peak

RBW approximately 1% of the emission bandwidth.
VBW > RBW

Trace Max hold

Sweep Auto couple

Allow the trace to stabilize, measure the maximum width of the emission that is constrained by the

frequencies associated with the two outermost amplitude points (upper and lower frequencies)

that are attenuated by 26 dB relative to the maximum level measured in the fundamental emission.
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4.4. Testresult

Frequenc 26db EBW FL FH Limit .

Test Mode Antenna [lsle] y [MHZ] [MHZ] [MHZ] [MHZ] Verdict
Antl 5180 20.16 5169.84 | 5190.00
Ant2 5180 20.12 5169.96 | 5190.08
Antl 5200 20.36 5189.72 | 5210.08
Ant2 5200 20.28 5189.88 | 5210.16
Antl 5240 20.16 5229.84 | 5250.00
Ant2 5240 20.32 5229.88 | 5250.20
Antl 5260 20.28 5249.84 | 5270.12
Ant2 5260 20.12 5249.88 | 5270.00
Antl 5280 20.24 5269.84 | 5290.08
Ant2 5280 20.16 5269.88 | 5290.04
Antl 5320 20.08 5309.96 | 5330.04
11A Ant2 5320 20.04 5309.96 | 5330.00
Antl 5500 20.04 5490.00 | 5510.04
Ant2 5500 20.16 5489.96 | 5510.12
Antl 5580 20.20 5569.84 | 5590.04
Ant2 5580 20.28 5569.76 | 5590.04
Antl 5700 20.20 5689.88 | 5710.08
Ant2 5700 20.12 5689.92 | 5710.04
Antl 5745 20.04 5735.04 | 5755.08
Ant2 5745 20.24 5734.80 | 5755.04
Antl 5785 20.20 5774.84 | 5795.04
Ant2 5785 20.28 5774.84 | 5795.12
Antl 5825 20.28 5814.84 | 5835.12
Ant2 5825 20.92 5814.68 | 5835.60
Antl 5180 20.28 5169.88 | 5190.16
Ant2 5180 20.24 5169.88 | 5190.12
Antl 5200 20.20 5189.84 | 5210.04
Ant2 5200 20.32 5189.80 | 5210.12
Antl 5240 20.24 5229.88 | 5250.12
Ant2 5240 20.44 5229.72 | 5250.16 | -
Antl 5260 20.60 5249.56 | 5270.16
Ant2 5260 20.40 5249.76 | 5270.16
Antl 5280 20.36 5269.88 | 5290.24
Ant2 5280 20.36 5269.80 | 5290.16
Antl 5320 20.32 5309.92 | 5330.24
Ant2 5320 20.44 5309.76 | 5330.20
S LD Antl 5500 20.36 5489.80 | 5510.16
Ant2 5500 20.24 5489.88 | 5510.12
Antl 5580 20.36 5569.76 | 5590.12
Ant2 5580 20.28 5569.88 | 5590.16
Antl 5700 20.24 5689.84 | 5710.08
Ant2 5700 20.36 5689.80 | 5710.16
Antl 5745 20.32 5734.88 | 5755.20
Ant2 5745 20.36 5734.84 | 5755.20
Antl 5785 20.44 5774.76 | 5795.20
Ant2 5785 20.36 5774.80 | 5795.16
Antl 5825 20.88 5814.72 | 5835.60
Ant2 5825 23.20 5813.36 | 5836.56
Antl 5190 41.12 5169.52 | 5210.64
11IN40MIMO Ant2 5190 40.56 5169.68 | 5210.24
Antl 5230 41.36 5209.28 | 5250.64
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Ant2 5230 40.72 5209.68 | 5250.40 | -
Antl 5270 41.12 5249.44 | 5290.56 | -
Ant2 5270 40.48 5249.84 | 5290.32 | --
Antl 5310 41.20 5289.44 | 5330.64 | -
Ant2 5310 40.56 5289.76 | 5330.32 | -
Antl 5510 40.96 5489.52 | 5530.48 | --
Ant2 5510 40.40 5489.84 | 5530.24 | -
Antl 5550 40.96 5529.52 | 5570.48 | -
Ant2 5550 40.56 5529.68 | 5570.24 | -
Antl 5670 41.04 5649.44 | 5690.48 | -
Ant2 5670 40.40 5649.84 | 5690.24 | -
Antl 5755 40.88 5734.52 | 5775.40 | -
Ant2 5755 41.04 5734.68 | 5775.72 | -
Antl 5795 41.36 5774.44 | 5815.80 | -
Ant2 5795 40.80 5774.60 | 5815.40 | -
Antl 5180 20.20 5169.92 | 5190.12 | --
Ant2 5180 20.28 5169.84 | 5190.12 | -
Antl 5200 20.24 5189.80 | 5210.04 | --
Ant2 5200 20.28 5189.84 | 5210.12 | -
Antl 5240 20.24 5229.88 | 5250.12 | -
Ant2 5240 20.28 5229.84 | 5250.12 | -
Antl 5260 20.48 5249.80 | 5270.28 | -
Ant2 5260 20.44 5249.76 | 5270.20 | -
Antl 5280 20.20 5269.88 | 5290.08 | -
Ant2 5280 20.32 5269.80 | 5290.12 | -
Antl 5320 20.32 5309.84 | 5330.16 | -
Ant2 5320 20.16 5309.88 | 5330.04 | -

HAC20MIMO ™41 5500 20.28 5489.88 | 5510.16 | -
Ant2 5500 20.28 5489.84 | 5510.12 | -
Antl 5580 20.28 5569.80 | 5590.08 | -
Ant2 5580 20.48 5569.68 | 5590.16 | -
Antl 5700 20.28 5689.80 | 5710.08 | -
Ant2 5700 20.24 5689.84 | 5710.08 | --
Antl 5745 20.32 5734.80 | 5755.12 | -
Ant2 5745 20.32 5734.84 | 5755.16 | -
Antl 5785 20.36 5774.80 | 5795.16 | -
Ant2 5785 20.52 5774.72 | 5795.24 | -
Antl 5825 20.72 5814.64 | 5835.36 | -
Ant2 5825 20.52 5814.84 | 5835.36 | -
Antl 5190 41.04 5169.52 | 5210.56 | -
Ant2 5190 40.64 5169.84 | 5210.48 | -
Antl 5230 41.04 5209.36 | 5250.40 | -
Ant2 5230 40.64 5209.76 | 5250.40 | -
Antl 5270 41.44 5249.20 | 5290.64 | -
Ant2 5270 40.64 5249.68 | 5290.32 | -
Antl 5310 41.20 5289.36 | 5330.56 | -
Ant2 5310 40.64 5289.68 | 5330.32 | -

HACAOMIMO 411 5510 40.96 5489.52 | 5530.48 | -
Ant2 5510 40.80 5489.68 | 5530.48 | --
Antl 5550 41.04 5529.52 | 5570.56 | -
Ant2 5550 40.64 5529.76 | 5570.40 | -
Antl 5670 41.12 5649.36 | 5690.48 | -
Ant2 5670 40.56 5649.68 | 5690.24 | -
Antl 5755 41.20 5734.44 | 5775.64 | -
Ant2 5755 40.96 5734.52 | 5775.48 | -
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Antl 5795 41.20 5774.44 | 5815.64 | -
Ant2 5795 41.04 5774.52 | 581556 | ---
Antl 5210 81.28 5169.36 | 5250.64 | ---
Ant2 5210 81.12 5169.52 | 5250.64 | ---
Antl 5290 81.28 5249.36 | 5330.64 | ---
Ant2 5290 81.12 5249.52 | 5330.64 | --
Antl 5530 81.28 5489.36 | 5570.64
11ACBOMIMO A2 5530 81.12 5489.52 | 5570.64 | ---
Antl 5610 81.76 5569.20 | 5650.96 | ---
Ant2 5610 80.96 5569.52 | 5650.48 | ---
Antl 5775 81.76 5734.20 | 5815.96 | ---
Ant2 5775 84.00 5734.36 | 5818.36 | ---
4.5. Test graphs
11A_Antl_5180
E

RefLevel 30.00dBm  Offset 26.26 B * RBW 200 kHz
- Att 2048 SWT  101ms & VBW 1MHz Mode Sweep

Count 100/100

08
10 d8n
20 dB 19.070 48
50 dBr
60 dBo
CF5.18 GHz 1001 pts .0 MHz/ Span 80.0 MHz
2 Marker Table
M 1 5.16984 GHz -18.92 dBm
M2 1 5.18128 GHz 6.93 dBm
D3 M1 20.16 MHz 0.15d8
t [ R
09:08:04 06.02.2023
RefLevel 30.00dBm  Offset 26.44 dB * RBW 200 kHz
. At 0d8 SWT 1.01ms ® VBW 1MHz Mode Sweep

Count 100/100
1Pk View

51812800 GHz

CF5.18 GHz 1001 pts .0 MHz/
2 Marker Table

Span 40.0 MHz

M 1 5.16996 GHz -19.11 dBm
M 1 5.18128 GHz 6.83 dBm
D3 M1 20.12 MHz 0.04 d8

10:28:45 06.02.2023
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11A_Antl_5200

RefLevel 3000dBm  Offset 26258 ® RBW 200 kHz
. Att 2008 SWT  10ims  VBW 1MHz Mode Sweep
1 Frequency Sweep

Count 100/100

MIfi]  -1843dém
1 51897200 G|
i m2(1] 6.92 dBm|
52012800 GH|
10 dBr
| oo N st o,
0dar -
10 dBn 7
20 de 141:19.080 dBm—}- e
] \
308 ot fromd” LU Y
dBnr Ayt N WA
[ ortvnsefie WAL Wi,
40 dbn
60 dBo
CF5.2 GHz 1001 pts .0 MHz/ Span 40.0 MHz
2 Marker Table
M1 1 5.18972 GHz -18.43 dBm
M2 1 5.20128 GHz 6.92dBm
D3 M1 1 20.36 MHz -032dB

09:14:24 06.02.2023

Meisuring.

0602208
w0

11A_Ant2_5200

RefLevel 30.00dBm  Offset 26.41dB * RBW 200kHz
- Att 0d8 SWT 101 ms ® VBW 1MHz Mode Sweep
1 Frequency Sweep

Count 100/100

Mifi]  -1838 dém
1 51898800 G|
TR m2{1] 6.86 dBm|
52012800 Gh|
10 dBar
fropren s i W
0dBar 7
10 dBmr- K
2087 44119140 dBm—)
/ Y
oM
A
60 dBen-
CF 5.2 GHz 1001 pts .0 MHz/ Span 40.0 MHz
2 Marker Table
[ 1 5.18988 GHz -18.98 dBm
M 1 5.20128 GHz 6.86 dBm
D3 M1 20.28 MHz 0.16 dB

10:32:50 06.02.2023

Measuring

osm
nmn TS

11A Antl 5240

Reflevel 30.00d8m  Offset 262908 ® RBW 200k
- Att 2048 SWT  10ims » VBW 1MHz Mode Sweep
1 Frequency Sweep

Count 100/100

Mifi]  -1827dém
1 52298400 G|
it m2{1] 6.97 dBm|
52412800 GHy
10 dBor
peagensivnd A A | A Ny
0dBar ,
10 dBor
20 dBi +—41.19.030 dBn
| / '\
PEPVOIL . dd )
Y Wialdw
Mg
60 dBn
CF 5.24 GHz 1001 pts .0 MHz/ Span 40.0 MHz
2 Marker Table
M 1 522984 GHz -18.27 dBm
(] 1 5.24124 GHz 6.97 dBm
D3 M1 1 20.16 MHz 0.21 dB

09:18:41 06.02.2023

Measuring.

o 0602203
a0
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11A_Ant2_5240

RefLevel 3000d8m  Offset 26.49.dB ® RBW 200kHz
. Att 0dB_SWT 101 ms ® VBW 1 MHz
1 Frequency Sweep

Mode Sweep

Count 100/100
w

MIfi] 1811 d8m
1 52298800 G|
i m2{1] 7.00 dBm|
52412800 GH|
10 dBr T
U
0dBar
> \
10 dBn ==
2048 119,000 dBm—F
7 \
{ \
30 dBar i A :
,_,/mv-f"«“’”fﬁ" g v,
40 dbn
60 dBn
CF 5.24 GHz 1001 pts .0 MHz/ Span 40.0 MHz
2 Marker Table
M 1 522988 GHz -18.11 dBm
M2 1 5.24128 GHz 7.00 dBm
D3 M1 1 20.32 MHz -0.72dB

10:37:01  06.02.2023

06.0]
e SENNENNNR o s

11A_Antl_5260

RefLevel 30.00dBm  Offset 26,098 * RBW 200 kHz

- Att 2048 SWT 101 ms & VBW 1MHz Mode Sweep

1 Frequency Sweep

Count 100/100
w
Mifi] 1823 d8m|

1 52498400 GH|

TR m2{1] 659 dBm|

52612800 G|
10 dBar

o e, ng e
AN |
0dBar -
/ \

10 dBir :
2048 $=—H1-19.410 4B

N
30 oot/ s

30 B~

Aot

e v

4048

60 dBar

CF 5.26 GHz

1001 pts 0 MHz/

Span 40.0 MHz

2 Marker Table

5.24984 GHz
5.26128 GHz
20.28 MHz

09:22:53 06.02.2023

[

11A Ant2_5260

RefLevel 30.00dBm  Offset 26.28dB * RBW 200 kHz

- Att 0d8 SWT 1.01ms @ VBW 1MHz Mode Sweep

1 Frequency Sweep

Count 100/100
w

MIfi]  -1935 dém
1 52498800 G|
it m2{1] 6.54 dBm|
52612400 G|
10 dBr ~
AR S |
0dBar -
/ \
10 dBor = \
" _ 4l ¥ \
20 dBay 11-19.460.d8 7 =
30 dB: 2 "‘"n'-";j 3 Ay
s A e
wu»\’;* W, Wi
60 dBn
CF 5.26 GHz 1001 pts .0 MHz/ Span 40.0 MHz
2 Marker Table
M 1 5.24988 GHz -19.35 dBm
(] 1 5.26124 GHz 6.54 dBm
D3 M1 1 20.12 MHz lEd dB

10:41:38  06.02.2023

w5 U
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11A_Antl_5280

RefLevel 30.00dBm  Offset 26.21dB * RBW 200 kHz

- Att 20d8 SWT 101 ms ® VBW 1MHz Mode Sweep

1 Frequency Sweep

Count
1P

100/100

W

MIfi]  -18.09 d8m
1 52698400 G|
i m2{1] 6.77 dBm|
52812800 G|
10 dBar
Snednn? A
0B 4 i
{
o
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2 dbr—iy A
¥ /,.,.,/-,;a,w AN vl "'/‘\N;\Ar‘\’”“
40 dbn
60 dBar
CF 5.28 GHz 1001 pts .0 MHz/ Span 40.0 MHz
2 Marker Table

[ I
09:27:12 06.02.2023
11A_Ant2 5280
RefLevel 30.00dBm  Offset 263508 * RBW 200 kHz
- Att 0d8 SWT 10ims @ VBW 1MHz Mode Sweep Count 100/100

1 Frequency Sweep

w

Mifi]  -1933dém
52698800 G|
TR m2{1] 6.64 dBm|
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10 dBar
0 dBar
/
10 dBir ~
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30 dB Vi 2P
cowe T VWY =
e i Mt
40 dén |
60 dBen-
CF 5.28 GHz 1001 pts .0 MHz/ Span 40.0 MHz
2 Marker Table
[ 1 5.26988 GHz -19.33 dBm
M 1 5.28128 GHz
D3 M1 20.16 MHz
s
10:47:50 06.02.2023
RefLevel 30.00dBm  Offset 2614 dB * RBW 200 kHz
- Att 20d8 SWT 1.01ms ® VBW 1MHz Mode Sweep Count 100/100
1 Frequency Sweep w
Mifi]  -1821 dém
1 53099600 G|
it m2{1] 6.84 dBm|
53212800 G|
10 dBar
ol P Aot o)
0 dBar 7 -
10 dBmr-
20 dBi 3—H1.19.160 dBm
-30 dBm f
ping T/ W
PRI aalii i ™ L A
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60 dBen-
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2 Marker Table

M 1 530996 GHz
(] 1 532128 GHz
D3 M1 1 20.08 MHz

09:31:16 06.02.2023

0602203
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11A_Ant2_5320

RefLevel 30.00dBm  Offset 26.31dB * RBW 200 kHz
- Att 0d8 SWT 101 ms » VBW 1MHz

1 Frequency Sweep

Mode Sweep

Count 100/100
1Pk View
Mifi]  -1832d8m|
15;@995@05»1:

10 dBr

M| 637d8m
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WSV,
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Ny )
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(F5.32GHz 1001 pts .0 MHz/ Span 40.0 MHz
2 Marker Table
M1 1 530996 GHz -18.32 dBm
M2 1 532128 GHz 6.37 dBm
D3 M1 1 20.04 MHz -0.25 dB

10:52:29 06.02.2023

06.0]
Wiy NNRERRNR e

11A_Antl_5500

RefLevel 30.00dBm  Offset 26.04 dB * RBW 200 kHz

- Att 2048 SWT 101 ms & VBW 1MHz Mode Sweep

1 Frequency Sweep

Count 100/100
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b
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7
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S
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W,
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Span 40.0 MHz

2 Marker Table
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6.41dBm
0.04d8

09:35:25 06.02.2023
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T e
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11A Ant2_5500

RefLevel 30.00dBm  Offset 26.19.d8 * RBW 200 kHz

- Att 0d8 SWT 1.01ms @ VBW 1MHz Mode Sweep

1 Frequency Sweep

Count 100/100
w

Mifi]  -1828d8m
1 5.4899600 G|
it m2{1] 6.43 dBm|
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R
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\
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J0diBcrs
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2 Marker Table
M 1 5.48996 GHz 1828 dBm
(] 1 5.50124 GHz 6.43 dBm
D3 M1 1 20.16 MHz -(LG‘I dB

10:56:39 06.02.2023
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11A Antl 5580

RefLevel 30.00dBm  Offset 26,5508 * RBW 200 kHz

. Att 2048 SWT 101 ms ® VBW 1MHz _Mode Sweep Count 100/100
1 Frequency Sweep

MIfi]  -1887 dém

1 55698400 G|

i m2{1] 6.83 dBm|
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10 dBr
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e |

0 dBa 7
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o D Mg
60 dBo
CF 5.58 GHz 1001 pts .0 MHz/ Span 40.0 MHz
2 Marker Table
M1 1 5.56984 GHz -18.87 dBm
M2 1 5.58128 GHz 6.83 dBm
D3 M1 1 20.2 MHz -0.11d8
LR | I

09:39:36 06.02.2023

11A_Ant2_5580

RefLevel 30.00dBm  Offset 26.66 dB * RBW 200 kHz

- Att 0d8 SWT 10ims @ VBW 1MHz Mode Sweep Count 100/100
1 Frequency Sweep
MIfi]  -1925d8m
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2 Marker Table
[ 1 5.56976 GHz -19.25 dBm
M 1 558124 GHz 6.71 dBm
DB M1 20.28 MHz 048 dB
e NI U
11:00:42 06.02.2023
* Spectrum .
RefLevel 30.00dBm  Offset 26.29dB * RBW 200kHz
- Att 20d8 SWT 1.01ms ® VBW 1MHz Mode Sweep Count 100/100
1 Frequency Sweep
MIfi]  -19.46 dém
1 56898800 G|
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0dBar ~
|
10 dBor —
it
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quv T S =y
60 dBn
CF 5.7 GHz 1001 pts .0 MHz/ Span 40.0 MHz
2 Marker Table
M 1 5.68988 GHz -19.46 dBm
(] 1 5.70128 GHz 6,51 dBm
D3 M1 1 20.2 MHz 0.42 dB
e NN CU

09:43:44 06.02.2023
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11A_Ant2_5700

RefLevel 3000dBm  Offset 2639 dB ® RBW 200 kHz
. Att 0dB_SWT 101 ms ® VBW 1 MHz
1 Frequency Sweep

Mode Sweep

Count 100/100
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2 Marker Table
M 1 568992 GHz -19.60 dBm
M2 1 5.70124 GHz 6.33 dBm
D3 M1 1 20.12 MHz ILM dB

11:05:40 06.02.2023
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11A_Antl 5745

RefLevel 30.00dBm  Offset 26.53 dB * RBW 200 kHz
- Att 0d8 SWT 101 ms & VBW 1MHz
1 Frequency Sweep

Mode Sweep

Count 100/100
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2 Marker Table
M1 1 5.73504 GHz -19.91 dBm
M 1 5.746 28 GHz 5.62dBm
D3 M1 20.04 MHz -0.07d8

10:16:55 06.02.2023
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11A Ant2_5745

RefLevel 30.00dBm  Offset 26.73 dB * RBW 200 kHz

- Att 0d8 SWT 1.01ms @ VBW 1MHz Mode Sweep Count 100/100
1 Frequency Sweep iF
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2 Marker Table
M 1 5.7348 GHz -2047 dBm
(] 1 5.74624 GHz 533 dBm
D3 M1 1 20.24 MHz -DE dB

11:12:26 06.02.2023
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11A_Antl_5785

1 Frequency Sweep

RefLevel 30.00dBm  Offset 26.65d8 * RBW 200 kHz
- Att 0d8 SWT 101 ms » VBW 1MHz

Mode Sweep

Count 100/100
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2 Marker Table
M 1 5.77484 GHz -19.49 dBm
M2 1 5.78628 GHz 5.81dBm
D3 M1 1 20.2 MHz -0.43 dB

10:19:18  06.02.2023
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11A_Ant2_5785

1 Frequency Sweep

RefLevel 30.00dBm  Offset 26.84 dB ® RBW 200 kHz
- Att 0d8 SWT 101 ms ® VBW 1MHz Mode Sweep

Count 100/100
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2 Marker Table
M1 1 5.77484 GHz -18.76 dBm
M 1 5.78624 GHz 5.47 dBm
D3 M1 20.28 MHz -1.64 dB
oo NN U
11:16:47 06.02.2023
Reflevel 3000dBm  Offset 26.45d8  RBW 200kHz
- Att 0d8 SWT 1.01ms @ VBW 1MHz Mode Sweep Count 100/100
1 Frequency Sweep
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2 Marker Table
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(] 1 5.82628 GHz 537 dBm
D3 M1 1 20.28 MHz -UiS dB

10:21:41 06.02.2023
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11A_Ant2_5825

RefLevel 3000dBm  Offset 26,658 ® RBW 200 kHz
. Att 0dB_SWT 101 ms ® VBW 1 MHz
1 Frequency Sweep

Mode Sweep Count 100/100
1P
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\
-20 dBar T -21.000 B o =
\_,,M.»w“" L R YT
Wheany
40.dB
60 dBo
CF 5.825 GHz 1001 pts .0 MHz/ Span 40.0 MHz
2 Marker Table
M1 1 5.81468 GHz -20.68 dBm
M2 1 5.82624 GHz 5.00 dBm
D3 M1 1 20.92 MHz -0.25 dB

11:47:48 06.02.2023

06.0]
wess NN @

11IN20MIMO_Ant1_5180

RefLevel 30.00dBm  Offset 26.26d6 * RBW 200 kHz
- Att 0d8 SWT 101 ms & VBW 1MHz
1 Frequency Sweep

Mode Sweep Count 100/100

]

5.1812800 GHz|

10 dBar

adnrden s

0 dBa

I \

10 dBir -

Ve

| "
mAaM A

4 A
i

60 dBar

CF5.18 GHz

1001 pts .0 MHz/ Span 40.0 MHz

2 Marker Table

M1 1 5.16988 GHz
M 1 5.18128 GHz
20.28 MHz

-22.75 dBm
283 dBm
-0.23 dB

12:42:35 06.02.2023

o6
e ERIEENNR LR

11IN20MIMO_Ant2_5180

RefLevel 30.00dBm  Offset 26.44 dB * RBW 200 kHz
- Att 0d8 SWT 101 ms & VBW 1MHz
1 Frequency Sweep

Mode Sweep Count 100/100
w

mfi] 2 d8m|
1 51698800 G|
it m2{1] 299 dBm|
5.1812800 GH|
10 dBr
o R O O
0dBar — T T = EAL
10 dgr "‘ ‘\\
-20 dBr L'v
H1 X
% Y
30 dBi [ \
] \
f
60 dBn
CF 5.18 GHz 1001 pts .0 MHz/ Span 40.0 MHz
2 Marker Table
M 1 5.16988 GHz -22.22 dBm
(] 1 5.18128 GHz 299 dBm
D3 M1 1 20.24 MHz -0.40 dB

12:46:25 06.02.2023
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11IN20MIMO_Antl_5200

RefLevel 30.00dBm  Offset 262508 * RBW 200 kHz
- Att 0d8 SWT 101 ms & VBW 1MHz
1 Frequency Sweep

Mode Sweep

1P

MIfi] 2201 dém
1 51898400 G|
i m2(1] 292 dBm|
52012400 G|
10 dBor -
0dBar e ~
10 dBor "
20 dér / ".‘
5
30 dB \
v
\pn bt
0 dBm— ' (Y
"JM,«'“"‘* i L S
60 dBn
CF5.2 GHz 1001 pts .0 MHz/ Span 40.0 MHz
2 Marker Table
M 1 5.18984 GHz -22.01 dBm
M2 1 5.20124 GHz 292dBm
D3 M1 1 20.2 MHz -0.27d8

12:51:27 06.02.2023

Meisuring.

0602203
T s

11IN20MIMO_Ant2_5200

RefLevel 30.00dBm  Offset 26.41 dB * RBW 200 kHz
- Att 0dB SWT
1 Frequency Sweep

101 ms @ VBW 1MHz Mode Sweep

Count 100/100
w

MI[1] 2155 d8m|
1 5.1898000 GH|
TR m2{1] 3.14 dBm|
52012800 GH|
10 dBr -
I ottt LB sl o
dBar AT T
f \
10 dBar -
)
20 dBr ‘V_
H1-22.860 dBm X
30 d8r / \
40 dBor- AL
WV
60 dBo
(F5.2GHz 1001 pts .0 MHz/ Span 80.0 MHz
2 Marker Table
M1 1 5.1898 GHz -21.55 dBm
M 1 5.20128 GHz 3.14dBm
D3 M1 20.32 MHz -0.75 dB

12:55:18 06.02.2023

Measuring
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11IN20MIMO_Antl_ 5240

RefLevel 30.00dBm  Offset 26.20dB * RBW 200 kHz

- Att 0d8 SWT 1.01ms @ VBW 1MHz Mode Sweep Count 100/100
1 Frequency Sweep
mfi] m|
1 52298800 G|
it m2{1] 3.12dBm|
52412800 GH|
10 dBr
A "
0dBar — v T -
10 dBr -
-20 dBar - \.
H1-22.880 dm—- 4
30 di: { \
dBor 1 ;
" Seapp
40 dBm—r TV ns
Wt ST g
60 dBn
CF 5.24 GHz 1001 pts .0 MHz/ Span 40.0 MHz
2 Marker Table
M 1 5.22988 GHz -21.26 dBm
(] 1 5.24128 GHz 3.12dBm
D3 M1 1 20.24 MHz -1.53 dB

12:59:26 06.02.2023

Measuring...

o 06022083
L
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11IN20MIMO_Ant2_5240

RefLevel 30.00dBm  Offset 26.49.dB * RBW 200 kHz
- Att 048 SWT
1 Frequency Sweep

101 ms & VBW 1 MHz Mode Sweep

1P

mi] 2275 dBm
1 52297200 G|
i m2{1] 3.07 dBm|
52412800 GH|
10 dBr .
0dBar T ol A L
10 dBor “ +
¥ A
220 dBr M \
11-22.930 dgm—F &
30 dBin 1 !
ad T
P
i
"""w. A
60 dBo
CF 5.24 GHz 1001 pts .0 MHz/ Span 40.0 MHz
2 Marker Table
M 1 522972 GHz -22.75 dBm
M2 1 5.24128 GHz 3.07 dBm
D3 M1 20.44 MHz -0.08d8
vesrcs DNEIIN < O
13:03:19 06.02.2023
RefLevel 30.00dBm  Offset 26,0908 * RBW 200kHz
. Att 0dB SWT 1.01ms ® VBW 1MHz Mode Sweep Count 100/100
1 Frequency Sweep w
mi] -23.18 dBm
1 52495600 GH|
TR m2{1] 262 dBm|
52612800 GH|
10 dBr
0 dBir PP i salion ANV e
/ \
10 dBr 7 t
[ b
20 dBr M _P' \
H1-23.380 dbm— X
A \
308 \
dBn f
AL
40 dR; 7 £
i
60 dBo
CF 5.26 GHz 1001 pts .0 MHz/ Span 40.0 MHz
2 Marker Table
M 1 5.24956 GHz -23.18 dBm
M 1 5.26128 GHz 262 dBm
D3 M1 20.6 MHz 0.28 dB
e NN U
13:09:50 06.02.2023
Reflevel 3000dBm  Offset 26.26.d8 * RBW 200kHz
- Att 0d8 SWT 1.01ms @ VBW 1MHz Mode Sweep Count 100/100
1 Frequency Sweep w
mi] 2342 dBm|
1 52497600 GH|
it m2{1] 244 dBm|
52612800 GH|
10 dBr
A, A
0dBar ANATAT 4 W POSATGNAL
/ 1
10 dBor i .
20 dbr 5
H1-23.560 dBm—- X
30 dBi [ !
1
A A WA
40 AR N Y
0B T
60 dBo
CF 5.26 GHz 1001 pts .0 MHz/ Span 40.0 MHz
2 Marker Table
M 1 5.24976 GHz -23.42 dBm
(] 1 5.26128 GHz 244 dBm
D3 M1 1 20.4 MHz l&sdﬂ

13:13:41  06.02.2023

Measuring...

o 0602203
mmmm s
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11IN20MIMO_Antl_5280

RefLevel 30.00dBm  Offset 26.21dB * RBW 200 kHz
- Att 0d8 SWT 101ms @ VBW 1MHz Mode Sweep Count 100/100
1 Frequency Sweep 1P

Mifi] 2221 d8m
52698800 G|
i m2{1] 3.14 dBm|
52812800 Gh|
10 dBor
o ",.W"‘m‘ M n 2 2
0.dBar — — . ML
/
10 dBor { :
5 W
-20 dBr L
H1-22.860 dBm—— B
-30 dBm g -
i,
048 PO o A L
0.4 T
60 dBn
CF 5.28 GHz 1001 pts .0 MHz/ Span 40.0 MHz
2 Marker Table
M 1 5.26988 GHz -2.21 dBm
M2 1 5.28128 GHz 3.14dBm
D3 M1 1 20.36 MHz -0.38dB

o6
e ERTEENNR %) i

13:32:25 06.02.2023

11IN20MIMO_Ant2_5280

MultiView *  Spectrum .

Reflevel 30.00d8m  Offset 263508 ® RBW 200k
- Att 0d8 SWT 10ims @ VBW 1MHz Mode Sweep Count 100/100
1 Frequency Sweep

w

Mifi] 2211 d8m
52698000 G|
TR m2{1] 274 dBm|
52812800 Gh
10 dBar
A A A
0dBar e e
g 1 AR,
/ \
10 dBir “ L
I b
20 dBr ‘ d 3
H1-23.260 dBmn— X
30 dBr [ \
R Ty |7
0 T, Vol "Mamandy
0By it
60 dBen-
CF 5.28 GHz 1001 pts .0 MHz/ Span 40.0 MHz
2 Marker Table
[ 1 52698 GHz -2.11 dBm
M 1 5.28128 GHz 274 dBm
D3 M1 20.36 MHz -0.57 dB

06.10]
e ENNNENNND D

13:36:16 06.02.2023

11IN20MIMO_Ant1_ 5320

Ref Level 30.00d8m  Offset 2614 dB * RBW 200 kHz
- Att 0d8 SWT 1.01ms @ VBW 1MHz Mode Sweep Count 100/100
1 Frequency Sweep

w
Mifi]  -21.88d8m

1 53099200 G|
M2 3.13d8m
53212400 G|

10 dBar

pevedvon Lo

0 dBon e : i

10 dBenr

AV

VA Ay /

60 dBr

CF 5.32 GHz 1001 pts .0 MHz/ Span 40.0 MHz
2 Marker Table

M1 1 530992 GHz -21.88 dBm
(] 1 532124 GHz 3.13dBm
D3 M1 1 2032 MHz -0.38 dB

o 0602083
fesies - BEENEENNR TS

13:40:36 06.02.2023
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11IN20MIMO_Ant2_5320

RefLevel 30.00dBm  Offset 26.31dB * RBW 200 kHz

- Att 0d8 SWT 101ms @ VBW 1MHz Mode Sweep Count 100/100
1 Frequency Sweep 1P
Mfi] 2359 dém
1 53097600 G|
i m2{1] 236 dBm|
53212800 G|
10 dBar
" v
0.dBor = e IR i crim Ay
10 dBir f :
s “H
L
30 dBnr !
\
40 die St
N, v ML
iAW |
60 dBen-
CF 5.32 GHz 1001 pts .0 MHz/ Span 40.0 MHz
2 Marker Table
M 530976 GHz 23,59 dBm
M2 1 532128 GHz 236dBm
D3 M1 1 20.44 MHz «OLZdB

13:44:27 06.02.2023

= s

e s

11IN20MIMO_Ant1_5500

Reflevel 30.00d8m  Offset 2604 dB ® RBW 200k
- Att 0d8 SWT  101ms ® VBW 1MHz
1 Frequency Sweep

Mode Sweep

Count 100/100
w
mifi]  -2332d8m|
1 54898000 G|

M2 250d8m
55012400 G|

10 dBar

0 dBon =

e

10 dBer

H1-23.500 dBm J"‘

B e
VAL

WA e,

60 dBar

CF 5.5 GHz

1001 pts

0 MHz/

Span 40.0 MHz

2 Marker Table

13:48:40 06.02.2023

= tnas

- e

11IN20MIMO_Ant2_5500

RefLevel 30.00dBm  Offset 26.19.d8 * RBW 200 kHz

- Att 0d8 SWT 1.01ms @ VBW 1MHz Mode Sweep Count 100/100
1 Frequency Sweep
mfi]
5.4898800 G|
it m2{1] 255 dBm|
55012800 GH|
10 dBr
0dBor I AAT VS ARmE Pt VT
10 dBr /
/ \
\
-20 dar N
H1-23450 dBm X
30 dbon . i\
| \
/ b
40 dBn f T
o v 4
|t ] W,
60 dBn
CF 5.5 GHz 1001 pts .0 MHz/ Span 40.0 MHz
2 Marker Table
M 1 548988 GHz -23.36 dBm
(] 1 5.50128 GHz 255dBm
D3 M1 1 20.24 MHz ILW dB
e NN U
13:52:32 06.02.2023
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11IN20MIMO_Antl_5580

RefLevel 3000dBm  Offset 26,558 ® RBW 200 kHz
. Att 0d8 SWT 101 ms ® VBW 1Miz_Mode Sweep
1 Frequency Sweep

55697600 G|
i m2{1] 287 dBm|
55812400 G|

“T] -23.06 dBm|

10 dBr

0 dBon P NN SN ORI

10 dBor - L

o = o
o A
i Ny,

60 dBar

CF 5.58 GHz 1001 pts .0 MHz/ Span 40.0 MHz
2 Marker Table

M 1 5.56976 GHz -23.06 dBm
M2 1 5.58124 GHz 2.87dBm
D3 M1 1 20.36 MHz «0;06 dB

06.0]
e SENNENNNR s

13:56:46 06.02.2023

11IN20MIMO_Ant2_5580

MultiView *  Spectrum .

Reflevel 30.00d8m  Offset 266608 ® RBW 200kkHz
- Att 0d8 SWT 10ims @ VBW 1MHz Mode Sweep Count 100/100
1 Frequency Sweep

mfi] 9 d8m|
1 55698800 G|
TR m2{1] 280 dBm|
55812400 G|
10 dBar
0 dBr piriai o i B i vy
o, b
/ L
10 dBir : -
\‘
i
\
LY
Pty S,
By b
60 dBen-
CF 5.58 GHz 1001 pts .0 MHz/ Span 40.0 MHz
2 Marker Table
[ 1 5.56988 GHz -21.29 dBm
M 1 558124 GHz 2.80 dBm
D3 M1 20.28 MHz -1.11dB

w5 U

14:00:37 06.02.2023

11IN20MIMO_Ant1_5700

RefLevel 30.00dBm  Offset 26.20dB * RBW 200 kHz
- Att 0d8 SWT 1.01ms @ VBW 1MHz Mode Sweep Count 100/100
1 Frequency Sweep

w

mfi] 5 d8m|
56898400 G|
it m2(1] 263 dBm|
5.701 2400 G|
10 dBr
s
0dBar T T
/ \
10 dBr £ T
/ \
20 dbor - ;
H1-23370 d8m—/ i
30 dBi : \
bJ |
— ©aewe i W, N
60 dBo
CF 5.7 GHz 1001 pts .0 MHz/ Span 40.0 MHz
2 Marker Table
M 1 5.68984 GHz -21.65 dBm
(] 1 5.70124 GHz 263 dBm
D3 M1 1 20.24 MHz -1.54 dB

o 06002083
woss NN @
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11IN20MIMO_Ant2_5700

RefLevel 3000dBm  Offset 2639 dB ® RBW 200 kHz
. Att 0d8 SWT 101 ms ® VBW 1Miz_Mode Sweep
1 Frequency Sweep

1P

Mfi]  -2320d8m
5.6898000 G|
i m2{1] 248 dBm|
57012800 G|
10 dBar
Aa )
0dBor e o
arpf A i
1 [
20 dii —
. Y X
123520 df 7 i
H1-23.520 dBm §
30 dBar { 1
\
ik e VAN .
40 dbur = e
st g,
60 dBen-
CF 5.7 GHz 1001 pts .0 MHz/ Span 40.0 MHz
2 Marker Table

14:08:40 06.02.2023
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11IN20MIMO_Antl_5745

RefLevel 30.00dBm  Offset 26.53 dB * RBW 200 kHz
- Att 0d8 SWT 101 ms ® VBW 1MHz Mode Sweep
1 Frequency Sweep

Count 100/100

W

Mifi]  -1954d8m
1 57348800 G|
TR m2{1] 581 dBm|
57462800 G|
10 dBor
iR Ay
0 dBir gLt =
J“
10 dBor f
/ \,
wir’ \
o "
dBr 20:190 dB X
o r Vit b rghonany iy
= NP
048
60 dBn
CF 5.745 GHz 1001 pts .0 MHz/ Span 40.0 MHz
2 Marker Table
5.73488 GHz .
M 1 5.74628 GHz 5.81dBm
D3 M1 2032 MHz -0.28dB

14:13:22  06.02.2023

IR || I

11IN20MIMO_Ant2_5745

Reflevel 30.00d8m  Offset 26.73 dB ® RBW 200k
- Att 0dB SWT 1.01ms ® VBW 1MHz Mode Sweep
1 Frequency Sweep

Count 100/100

w

mi] -20.41 d8m
1 5.7348400 G|
it m2(1] 542 dBm|
5.7462800 GH|
10 dBr
A 4
Aumlrgirdindion, |\ AN
0dBar Ll Y —
10 dBr N\
W Nl
20 dB H1-20580 dfr—- -
30 dB A4 Ivh‘“'/'“"."v,‘::"..‘//"r‘ LT 4
S R Low oy
60 dBn
CF 5.745 GHz 1001 pts .0 MHz/ Span 40.0 MHz
2 Marker Table
M 1 5.13484 GHz -20.41 dBm
(] 1 5.74628 GHz 5.42 dBm
D3 M1 1 2036 MHz -&LN dB

14:17:28 06.02.2023

o 0602203
Mesiog NNNEEEMD U
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11IN20MIMO_Antl_5785

RefLevel 30.00dBm  Offset 26.65d8 * RBW 200 kHz

- Att 048 SWT
1 Frequency Sweep

101 ms & VBW 1 MKz

Mode Sweep

Count 100/100
w

Mfi]  -2002d8m
1 57747600 G|
i m2{1] 5.36 dBm|
5.7862800 G|
10 dBor
pootnn LA AN a1
0dBar ,‘ y A ;
10 dar i \'
‘: N
J \
-20dBn 1-20040 dBy - -
IRy 0.7 A (VTIPS
30 dBcacakid | PO L bt LYY N
P AL T
4048
60 dBn
CF 5.785 GHz 1001 pts .0 MHz/ Span 40.0 MHz
2 Marker Table
M 1 5.77476 GHz 20.02 dBm
M2 1 5.78628 GHz 5.96 dBm
D3 M1 1 20.44 MHz 0.12dB
vesrco NN O
14:22:07 06.02.2023
Reflevel 30.00dBm  Offset 26.84 dB * RBW 200kHz
. At 0d8 SWT 101 ms ® VBW 1MHz Mode Sweep Count 100/100
1 Frequency Sweep w
mfi] 2 d8m|
57748000 G|
TR m2{1] 5.62 dBm|
57862800 G|
10 dBor
0 dBir — e
10 dBor + C
v \
<20 dBn 20380 dBrm— =
Aot el ]
ol ) i i T M
iadan 5
4048
60 dBn
CF 5.785 GHz 1001 pts .0 MHz/ Span 40.0 MHz
2 Marker Table
[ 1 5.7748 GHz -19.62 dBm
M 1 5.78628 GHz 5.62 dBm
DB M1 20.36 MHz 063d
e NN U
14:26:14  06.02.2023
Reflevel 3000dBm  Offset 26.45d8  RBW 200kHz
- Att 0d8 SWT 1.01ms @ VBW 1MHz Mode Sweep Count 100/100
1 Frequency Sweep w
Mifi] 2016 d8m
1 58147200 G|
it m2{1] 554 dBm|
58262800 G|
10 dBor
foo. Al PN i T
0dBnr e e M
/
10 dBor 4
20 dB #1-20:460 dm— L
L avanwrinrats b B
PO oNSY  od il Wiy
A SBT
60 dBn
CF 5.825 GHz 1001 pts .0 MHz/ Span 40.0 MHz
2 Marker Table
M 1 5.81472 GHz -20.16 dBm
(] 1 5.82628 GHz 5.54 dBm
D3 M1 1 20.88 MHz -0.26 dB
e NN U
14:36:20 06.02.2023
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11IN20MIMO_Ant2_5825

RefLevel 30.00dBm  Offset 26.65d8 * RBW 200 kHz

. At 0dB SWT 1.01ms ® VBW 1MHz Mode Sweep Count 100/100
1 Frequency Sweep 1P
MIfi] 2074 d8m
1 58133600 G|
i m2{1] 5.20 dBm|
58262800 GH|
10 dBr
0dar . SRR AR LS} —
10 dBn 7
G v
oo
40.dB
60 dBo
(CF 5.825 GHz 1001 pts .0 MHz/ Span 40.0 MHz
2 Marker Table
M1 5.81336 GHz -20.74 dBm
M2 1 5.82628 GHz 5.20dBm
D3 M1 23.2 MHz -0.01d8
R | R
14:40:28 06.02.2023
s [
Reflevel 30.00dBm  Offset 262508 * RBW 500kH:
. At 0dB SWT 1.01ms ® VBW 2MHz Mode Sweep Count 100/100
1 Frequency Sweep -
Mfi] 2224 d8m
1 51695200 G|
TR m2{1] 3.70 dBm|
5.1876000 GH|
10 dBr
1
T e N e
0dBar pe =N
/ \
/
10 dBr 7 \‘
20 dBr Y "‘.
H1-22.300 dm—F ¥
i \
N i
40 dB: o  Rvan
| o AWV T AAM Ay
60 dBo
CF5.19 GHz 1001 pts 8.0 MHz/ Span 80.0 MHz
2 Marker Table
M1 1 5.16952 GHz -22.24 dBm
M 1 5.1876 GHz 3.70dBm
D3 M1 4112 MHz 0.03d8
e NN U
14:45:16 06.02.2023
s - ]
Reflevel 30.00dBm  Offset 26.41 B  RBW 500kHz
- Att 0d8 SWT 101ms @ VBW 2MHz Mode Sweep Count 100/100
1 Frequency Sweep -
MIfi]  -19.84 d8m
1 51696800 G|
it m2{1] 5.60 dBm|
51887200 GH|
10 dBr
LAY AL e
0dBar 7 g e
/ \
10 dBr 7 N
w \
20dB 1120400 dBr—7- -
[ \
30 dBnr - -
/ \
/ W
2048, SRR ALY A\
oo AV ~ v g
N | Wty oo oal A
60 dBo
CF5.19 GHz 1001 pts 8.0 MHz/ Span 80.0 MHz
2 Marker Table
M1 1 5.16968 GHz -19.84 dBm
(] 1 5.18872 GHz 5.60 dBm
D3 M1 1 40,56&1 0.22 dB

14:49:06 06.02.2023

Measuring.
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11IN40MIMO_Antl_5230

RefLevel 3000dBm  Offset 2629 dB ® RBW 500 KkHz
. At 0dB SWT 101 ms ® VBW 2MHz_Mode Sweep Count 100/100
1 Frequency Sweep 1f

Mifi]  -21.73d8m
1 52092800 G|
i m2{1] 3.45 dBm|
52332800 GH|
10 dBr
s s A o -
0dar = f e
/ \
{ \
10 d8o f T
J \
uil W
20 dBnr X
H1-22.550 dBm— £
]
30 dBm f \
Y VA
" MJ‘A"'M’M.JMV M i
o I V¥
60 dBo
CF 5.23 GHz 1001 pts 8.0 MHz/ Span 80.0 MHz
2 Marker Table
M1 1 520928 GHz -21.73 dBm
M2 1 5.23328 GHz 3.45dBm
D3 M1 1 4136 M_Hl -0.23 dB

060203
w5

14:53:15 06.02.2023

11N40MIMO_Ant2_5230

RefLevel 30.00dBm  Offset 26.49.dB ® RBW 500 kHz
- Att 0d8 SWT 10ims ® VBW 2MHz Mode Sweep Count 100/100
W

1 Frequency Sweep

MIfi] 2057 dém
1 52096800 G|
TR m2{1] 5.26 dBm|
52319200 GH|
10 dBar
v
A ot pappalp M, fﬂwv"w W Ad L
T
f \
10 dBor - -
il
-20 dBm————1-20.740 tB—F =
‘r \
-30 dBm
~
T
PR
e :
dBn Lo
60 dBen-
CF5.23 GHz 1001 pts 8.0 MHz/ Span 80.0 MHz
2 Marker Table
[ 1 5.20968 GHz -20.57 dBm
M 1 5.23192 GHz 5.26 dBm
DB M1 40.72 MHz 0.15dB

06.10]
e ENNNENNND DT

14:57:07 06.02.2023

11N40MIMO_Antl_5270

Ref Level 30.00dBm  Offset 26.21 dB * RBW 500 kHz
- Att 0d8 SWT 101ms @ VBW 2MHz Mode Sweep Count 100/100
w

1 Frequency Sweep

mi] -2121 dBm
1 52494400 G|
it m2{1] 381 dBm|
52739200 GH|
10 dBr
Apashnft AT, | *"’“’*Lv‘k. ot
0dBar 7 v =
{ \
/ \
10 dBr - |
w A
o ) \
L H1-22.190 dém— %
/ \
30 dBar - !
o AN WA by
\:Xw—“w\'w)\ i Fly e
dBn v
60 dBo
CF 5.27 GHz 1001 pts 8.0 MHz/ Span 80.0 MHz
2 Marker Table
M1 1 524944 GHz -21.21 dBm
(] 1 5.27392 GHz 3.81dBm
D3 M1 1 41.12 ml 0.79 dB

o 0602203
Mesiog NNEEREE U0
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11IN40MIMO_Ant2_5270

RefLevel 30.00dBm  Offset 263508 * RBW 500 kHz

- Att 048 SWT
1 Frequency Sweep

101 ms @ VBW 2MHz Mode Sweep

Count 100/100
w

MIfi] 193 dm
1 52498400 G|
i m2{1] 552 dBm|
52669600 G|
10 dBor
parn A WAy
0dBar p V
/ \
10 dBn 7 ¥
e L
20 dB 1120480 dhr—- T
f \
30 dBm "o A\
R X Yy
M,‘w\f‘rn”"‘““"'"w'\* M A s
40 dB )
dBn ]
60 dBn
CF 5.27 GHz 1001 pts 8.0 MHz/ Span 80.0 MHz
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